



| POS | QTY | PARTNUMBER | BESKRIVELSE                 | DESCRIPTION                              |
|-----|-----|------------|-----------------------------|--|
| 1   | 3   | 419052     | TOPMØTRIK M6                | CAP NUT M6                               |
| 2   | 10  | 419051     | SKIVE                       | WASHER                                   |
| 3   | 1   | 424256     | REKYLSTARTER TG275          | STARTER ASSY.                            |
| 4   | 1   | 424257     | COVER                       | DECORATION BOARD                         |
| 5   | 1   | 424258     | BLÆSEHUS                    | BLOWER HOUSING                           |
| 6   | 1   | 424259     | FLANGEMØTRIK                | HEX FLANGE NUTS                          |
| 7   | 1   | 424260     | STARTERTRISSE               | STARTER HUB                              |
| 8   | 3   | 424261     | AFSTANDBØS TG275            | BLOWER HOUSING BUSH                      |
| 9   | 1   | 424262     | BLÆSEHJUL                   | FAN                                      |
| 10  | 1   | 424263     | PINBOLT I                   | SPECIAL BOLT I                           |
| 11  | 1   | 424264     | PINBOLT II                  | SPECIAL BOLT II                          |
| 12  | 1   | 424265     | PINBOLT III                 | SPECIAL BOLT III                         |
| 13  | 1   | 424266     | SVINGHJUL TG275             | FLYWHEEL ASSY                            |
| 14  | 7   | 419143     | FLANGEBOLT RUSTFRI<br>M6X10 | STAINLESS COLLAR BOLT<br>M6X10           |
| 15  | 1   | 424267     | BESLAG                      | RESPIRATOR COVER PLATE<br>ASSY           |
| 16  | 1   | 424268     | PAKNING                     | GASKET                                   |
| 17  | 1   | 424269     | SKRUE                       | CROSS RECESSED SMALL<br>PAN HEAD SCREWS  |
| 18  | 1   | 424270     | FJEDERSKIVE                 | SPRING WASHER                            |
| 19  | 1   | 424271     | MEMBRAN                     | RESPIRATOR SPRING STEEL<br>VALVE ELEMENT |
| 20  | 1   | 424272     | NET                         | OIL FILTER NET                           |
| 21  | 1   | 424273     | BESLAG                      | BLOWER BOARD                             |
| 22  | 1   | 424274     | CYLINDER                    | CRANKSHAFT BOX ASSY.                     |
| 23  | 1   | 424275     | BREMSE                      | DETENT ASSY.                             |
| 24  | 2   | 419149     | FLANGEBOLT M8X25 FZ         | COLLAR BOLT M8X25 FZ                     |
| 25  | 1   | 424276     | TÆNDSPOLE                   | IGNITION ASSY.                           |
| 26  | 1   | 424277     | PAKNING                     | GASKET                                   |
| 27  | 2   | 424278     | PIN                         | SPACING PIN                              |
| 28  | 1   | 424279     | TÆNDRØR                     | SPARK PLUG                               |
| 29  | 1   | 424280     | INDSUGNINGSVENTIL           | INTAKEVALVE                              |
| 30  | 1   | 424281     | UDSTØDNINGSVENTIL           | EXHAUST VALVE                            |
| 31  | 1   | 424282     | TOPSTYKKE                   | CYLINDER HEAD ASSY.                      |
| 32  | 2   | 424283     | PINBOLT                     | DUAL-HEAD BOLTS                          |
| 33  | 1   | 424284     | VARMESKJOLD                 | HEAT SHIELD                              |
| 34  | 1   | 424285     | UDSTØDNING                  | MUFFLER ASSY.                            |
| 35  | 1   | 424286     | UDSTØDNINGSSKÆRM            | MUFFLER COVER ASSY.                      |
| 36  | 2   | 410942     | MØTRIK A4 M6                | NUT M6                                   |
| 37  | 3   | 424287     | LÅSEBOLT                    | LOCKING BOLT                             |
| 38  | 1   | 424288     | LÅSEBOLT                    | LOCKING BOLT                             |
| 39  | 1   | 424289     | PAKNING                     | GASKET                                   |
| 40  | 1   | 424290     | VENTILDÆKSEL                | CYLINDER HEAD COVER                      |
| 41  | 1   | 424291     | DÆKSEL                      | CYLINDER HEAD COVER                      |
| 42  | 4   | 424292     | BOLT                        | BOLT                                     |
| 43  | 2   | 424293     | MØTRIK                      | NUTS                                     |
| 44  | 2   | 424294     | JUSTERINGSMØTRIK            | VALVE ADJUSTMENT NUT                     |
| 45  | 2   | 424295     | VIPPEARM                    | ROCKER OF VALVE                          |
| 46  | 2   | 424296     | SÆDE                        | SPRING COIL OF INTAKE<br>VALVE           |



| POS | QTY | PARTNUMBER | BESKRIVELSE     | DESCRIPTION                    |
|-----|-----|------------|-----------------|--------------------------------|
| 47  | 2   | 424297     | VENTILFJEDER    | VALVE SPRING                   |
| 48  | 2   | 424298     | PINBOLT         | VALVE ROCKER ARM SUPPORT BOLTS |
| 49  | 1   | 424299     | STYREPLADE      | PUSH ROD DIRECTOR PLATE        |
| 50  | 2   | 424300     | STØDSTANG       | PUSH ROD                       |
| 51  | 2   | 424283     | PINBOLT         | DUAL-HEAD BOLTS                |
| 52  | 1   | 424301     | PAKNING         | GASKET                         |
| 53  | 1   | 424302     | INSOLATOR       | AIR INLET PIPE                 |
| 54  | 1   | 424303     | PAKNING         | GASKET                         |
| 55  | 1   | 424304     | PRIMER          | PRIME BUTTON II                |
| 56  | 1   | 424305     | KARBURATOR      | CARBURETOR ASSY.               |
| 57  | 1   | 424306     | PAKNING         | GASKET                         |
| 58  | 1   | 424307     | PAKDÅSE         | OIL SEAL                       |
| 59  | 1   | 424308     | KUGLELEJE       | ROLLING BEARING                |
| 60  | 1   | 424309     | KRUMTAPAKSEL    | CRANKSHAFT ASSY.               |
| 61  | 1   | 424310     | PEJLSTANG       | CONNECTING ROD ASSY.           |
| 62  | 2   | 424311     | SEEGERRING      | PISTON PIN CIRCLIP             |
| 63  | 1   | 424312     | STEMPEL         | PISTON                         |
| 64  | 1   | 424313     | KRYDSPIND       | PISTON PIN                     |
| 65  | 1   | 424314     | OLIESKRABERING  | BUSHING RING                   |
| 66  | 2   | 424315     | STEMPELRINGESÆT | GUIDE RAIL                     |
| 67  | 1   | 424316     | STEMPELRING II  | PISTON RING II                 |
| 68  | 1   | 424317     | STEMPELRING I   | PISTON RING I                  |
| 69  | 1   | 424318     | OLIEPIND        | LUBRICATING GAUGE ASSY         |
| 70  | 1   | 424319     | RING            | RING                           |
| 71  | 1   | 424320     | OLIERØR         | INLET FUEL PIPE                |
| 72  | 1   | 424321     | RING            | RING                           |
| 73  | 1   | 424322     | TANKDÆKSEL      | FUEL TANK CAP                  |
| 74  | 1   | 424323     | VENTIL          | FUEL TANK CAP SPONGE           |
| 75  | 1   | 424324     | PAKNING         | FUEL TANK CAP SEAL GASKET      |
| 76  | 2   | 424325     | BOLT            | BOLT                           |
| 77  | 4   | 424326     | PAKNING         | CUSHION BLOCKING GASKET        |
| 78  | 1   | 424327     | BRÆNDSTOFTANK   | FUEL TANK BODY                 |
| 79  | 1   | 424328     | BESLAG HØJRE    | RIGHT BRACKET OF FUEL TANK     |
| 80  | 2   | 418610     | LÅSEMØTRIK M6   | LOCKING NUT M6                 |
| 81  | 1   | 424329     | BESLAG VENSTRE  | LEFT BRACKET OF FUEL TANK      |
| 82  | 1   | 424330     | RØR             | PIPE                           |
| 83  | 1   | 424331     | LÅSECLIPS       | FUEL PIPE LOCK CLAMP?          |
| 84  | 1   | 424332     | BRÆNDSTOFSLANGE | INLET FUEL PIPE                |
| 86  | 1   | 424333     | LÅSECLIPS       | FUEL PIPE LOCK CLAMP ?         |
| 87  | 1   | 424334     | GASARM          | RATE-LIMITING ROCKER ARM SHAFT |
| 88  | 1   | 424335     | PAKDÅSE         | OIL SEAL                       |
| 89  | 1   | 424336     | FJEDERSPLIT     | R TYPE PIN                     |
| 90  | 1   | 424337     | CLIP            | CLIP                           |
| 91  | 1   | 424338     | REGULATOR       | SINGLE PHRASE THROTTLE ASSY.   |
| 92  | 1   | 424339     | FORBINDELSESLED | HANDSPIKE OF VALVE             |
| 93  | 1   | 424340     | FJEDER          | VALVE SPRING                   |

| POS | QTY | PARTNUMBER | BESKRIVELSE             | DESCRIPTION                    |
|-----|-----|------------|-------------------------|--------------------------------|
| 94  | 1   | 424341     | ARM                     | THROTTLE ROCKER ARM            |
| 95  | 1   | 424342     | FJEDER                  | VALVE SPRING                   |
| 96  | 1   | 424343     | BOLT                    | BOLT                           |
| 97  | 3   | 424344     | FLANGEMØTRIK            | HEX FLANGE NUTS                |
| 98  | 1   | 424345     | LUFTFILTERHUS           | AIR FILTER PEDESTAL            |
| 99  | 1   | 424346     | ÅNDERØR                 | WASTE PIPE                     |
| 100 | 2   | 424347     | AFSTANDBØS              | AIR FIILER BUSH                |
| 101 | 1   | 424348     | DÆKSEL                  | EXHAUST GAS COVER BOARD        |
| 102 | 1   | 424349     | LUFTFILTERELEMENT TG275 | AIR FILTER ELEMENT             |
| 103 | 1   | 424350     | SKUMELEMENT TG275       | AIR FILTER ELEMENT             |
| 104 | 1   | 424351     | LUFTFILTERDÆKSEL        | AIR FILTER UPPER COVER         |
| 105 | 1   | 424352     | PAKNING                 | GASKET                         |
| 106 | 2   | 424353     | AFSTANDBØS              | SPACING PIN                    |
| 107 | 1   | 424354     | DRÆNSKRUE               | OIL DRAIN BOLT                 |
| 108 | 1   | 424355     | PAKNING                 | OIL DRAIN BOLT GASKET          |
| 109 | 1   | 424356     | BUNDKAR                 | CRANK BOX COVER                |
| 110 | 1   | 424357     | PAKDÅSE                 | OIL SEAL                       |
| 111 | 1   | 424358     | BOLT                    | BOLT                           |
| 112 | 6   | 424359     | BOLT                    | BOLT                           |
| 113 | 2   | 424360     | PIN                     | PIN                            |
| 114 | 1   | 424361     | KNASTAKSEL              | CAMSHAFT ASSY.                 |
| 115 | 1   | 424362     | KRAVE                   | SLIDING SLEEVE                 |
| 116 | 1   | 424363     | GEAR                    | RETE-LIMITING GEAR ASSY.       |
| 117 | 1   | 424364     | SEEGERRING              | GEAR SHAFT CIRCLIP             |
| 118 | 1   | 418652     | FLANGEBOLT M6X12        | COLLAR BOLT M6X12              |
| 119 | 1   | 424365     | AKSEL                   | RATE-LIMITING GEAR SHAFT CLAMP |
| 120 | 1   | 424366     | AKSEL                   | RATE-LIMITING GEAR SHAFT       |